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CERTIFIED MATERIAL TEST REPORT

GERDAU AMERISTEEL
Midliothian Mill

3050 Ward Road
Midlothian, TX

Date:06/08/2010
PO N0:45000379¢5
11 Order No: 3206
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GRADE LENGT PRODUCT
C 210 X A36/A5725C 49 FT 7 1 M CHANNELS
CHEMICAL ANALYSIS
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517.1 0.434 2.80 24 .3 g In 200 mm
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